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UNITED NATIONS "Recommendations on the TRANSPORT OF
DANGEROUS GOODS Manual of Tests and Criteria" Seventh revised
edition (ST/SG/AC.10/11/Rev 7+AMD1)

BeEE TRk @ B Mmbs T M) 2B-thiisir—
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Name of Products 7= & 44 ¥k

TrademarkEx
Model/Type !5

Ratings %l 25

Camera Li-ion Battery
TGNV F it 20

SWIT
CIMO-D290S

14.4V, 20.1Ah, 290Wh
28.8V,10.1Ah, 290Wh
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List of Attachments ff {435 B
Appendix 1: 3 pages of Photo Documentation Fff3¢1: 371 (14

Summary of testing J X E:
Name of test and test clause XU 4% FRAI%2K:

Test items iK1 H Sample Number #£ 54w 5
T.1: Altitude simulation / /& £ #5240,
T.2: Thermal test / i 5 3k
T.3: Vibration / #%z) B1# - B8#
T.4: Shock / pfii
T.5: External short circuit / #2248 %
T.6: Crush / & or Impact/f 7 C1# - C10#
T.7 Overcharge / iL 78 2 Bo# - B16#
T.8: Forced discharge / #& il Jill H C11# - C30#
Sample description ¥ 8 :

Sample Number State of samples

FE g 5 FERIRES
The conditions of the batteries of samples No. B1 # — B4# are at first
cycle, in fully charged states.
FEdh g5 B1# - BA#YEE — KAEIA 70 0L A 31 56 42 78 HUIRZS 1 i v
The conditions of the batteries of samples No. B5# — B8# are after 25
th cycles ending, in fully charged states.
R i 2 B5# - B8#J9 25 JE I 78 B A U1 5 568 4 7t RS O Btk
The conditions of the cells of samples No. C1# - C5# are at first cycle
at 50% of the design rated capacity.
R b2 C1# - C5#HE — IR 78 TECE & S 78 i B FR PR &K 50 %R
RS
The conditions of the cells of samples No. C6# — C10# are after 25th
cycles ending at 50% of the design rated capacity.
2 C6# - C10# 925 R IE I 78 T80 JE 31 /5 78 i B b PR R 1K 50 % 4R
S,
The conditions of the batteries of samples No. B9# - B12# are at first
cycle, in fully charged states.
R 2 BY# - BA12#J9 5 — A A JBCR A I 5 56 45 78 MRS 1 F
The conditions of the batteries of samples No. B13# - B16# are after
25th cycles ending in fully charged states.
i g 5 BA3# - B16# 925 KA1 H 7 8 FL AT )i 56 4 78 FEUDIRAS O L
The conditions of the cells of samples No. C11# — C20# are at first
cycle, in fully discharged states.
FET g5 C11# - C20# 55— IRAEIA 78 BB A 31 58 i RRAS 1 s
The conditions of the cells of samples No. C21# — C30# are after 25th
cycles ending in fully discharged states.
B2 5 C21# — C30# 25 KI5 78 B L il 5 58 S MO RIRZS (1 HE RS

B1# - B8#

C1#- C10#

B9# - B16#

C11# - C30#
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Test Procedurelli{f2%:

1. TestsT.1 toT.5 are conducted in sequence on the same battery, Tests 6 and 8 are conducted using

not otherwise tested batteries. Test T.7 may be conducted using undamaged batteries previously used
in Tests T.1toT.5 for purposes of testing on cycled batteries.

b th, D 250 M AR ) ) — 2L et L EA TR IE TA .5, IS T.6 T8 R FH oK 53 Aaenid iy et . 1%
T.77] DU I S AR IR0 T4 = T.5 0 8 i R R s it AT, DA DA T E DR R i vt L

2.Inorder to quantify the mass loss, the following procedure is provided:
Mass loss(%)=(M1-M2)/M;x100
RTEARESR, THEL T ARTHE: BRI (%)=(M1-M2)/M;1x100
Where M; is the mass before the test and M, is the mass after the test. When mass loss does not
exceed the values in Table below, it is considered as" no mass loss".
O M2 U8 AT 0T &, Mo 385 (R0 & o W SR o fE P 2 AN I R A A B8, AR T i i 2k

Mass M of cell or battery Mass loss limit

P, B L T ) Joi B4 R R A
M<1g 0.5%
1g=M=<75¢g 0.2%
M>75g 0.1%

3. In test T.1toT .4, batteries meet this requirement if there is no leakage , no venting ,no
disassembly ,no rupture and no fire and if the open circuit voltage of each test battery after testing is
not less than 90%ofits voltage immediately prior to this procedure.

EMRTAZRTAY, BHWIH L LB LS. TEAE. TR X, It HEANRE B 7R
Ji BT % B AN /N T HLAE R AT X — 1R 06 1l L 190 %
Test Conclusion MR 45 16

The Sample has passed the test items of UNITED NATIONS “Manual of Tests and Criteria”
(ST/SG/AC.10/11/Rev.7/Amend.1/Section 38.3)

2R, ZMAER T EBEE E GRIG AT M) ST/SG/AC.10/11/Rev.7/Amend.1/Section 38.3 Frif
TR
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Possible test case verdicts i) :

- test case does not apply to the test object ................ T N/A
HIREANE T IR 5

- test object does meet the requirement ...................... © P (Pass)
TATF A e

- test object does not meet the requirement ................ © F (Fail)
AT & A

Date of receipt of test item W HH ...ccoeeevvcerrecnene : 2025-07-09

Date (s) of performance of tests TN EH#ATH ......: 2025-07-10 to 2025-07-25

General remarks & F &

The test results presented in this report relate only to the object tested.

AR IR 45 RO AR i A 5T

This report shall not be reproduced, except in full, without the written approval of the Issuing testing
laboratory. A4k 5 A48 AR S 06 = P AL HE AT A A

Throughout this report a point is used as the decimal separator.

FEREA A, — A AR N B AT

General product information &= A 1E B:

Product name Rechargeable Li-ion Cell Camera Li-ion battery
2N A LA AR LA b A
e mede! NCR18650GA CIMO-D290S
Nominal voltage 36V

FRFR HL ' 14.4V, 20.1Ah
Baficﬂapamty 3450mAh 28.8V, 10.1Ah
BUE R &

Recommended charging

voltage 4.2V 16.8V/33.6V
PRpR7e L L

Recommended charging

Current 1675mA 6000mA/3000mA
BRPR 7S L LR

Maximum charging

current 3350mA 10000mA
KT HL L

Maximum discharging

current 10000mA 20000mA

L ONI GV

Discharge cut-off voltage

e e 2.5V 10.8V/21.6V
%ﬂens'ons - 144mm X 100mm X 67mm
Weight

i -- £]1520.0g
Appearance Approximate Black Cuboid
S i B K&
Remark: The batteries consist of 24 cells.

ek WA 24 IS H R
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UN38.3

Clause

Requirement + Test

Result - Remark

Verdict

38.3.4.1

Test T.1: Altitude simulation/5 E

P

Test cells and batteries shall be stored at a pressure
of 11.6 kPa or less for at least six hours at ambient
temperature (20£5°C)/ 4 H e Fl HEth 7F

I H2045°C. KK SIAKT11.6kpalf #855
AR T6 /NI

Cells and batteries meet this requirement if there is
no mass loss, no leakage, no venting, no
disassembly, no rupture and no fire and if the open
circuit voltage of each test cell or battery after testing
is not less than 90% of its voltage immediately prior
to this procedure. The requirement relating to
voltage is not applicable to test cells and batteries at
fully discharged states.

[T SR OiERk. LRl TE
M. Toor il JomZR VA KR ToHE KL LA B i ]
5 F I H IS AR T I BT L R A 90% . RT3
T B 7 THI R SRANIE T 50 480 FEL i 1 RGOSR R
o

No leakage, no venting, no
disassembly, no rupture and no

fire. | LI LEMW. Lo
fift. TR E KK .

The data see table 1. / i %k
P KA,

38.3.4.2

Test T.2: Thermal test/i5 F iR %

Test cells and batteries are to be stored for at least
six hours at a test temperature equal to 72+2°C,
followed by storage for at least six hours at a test
temperature equal to - 40£2°C. The maximum time
interval between test temperature extremes is 30
minutes. This procedure is to be repeated 10times,
after which all test cells and batteries are to be
stored for 24 hours at ambient temperature
(2015°C). /15 et FE S AET 22 2° CIA B A E &
BBANINE, ARG E- 40+2°CIA ST i E 22 /064
/NN o i PR R A 1) B R R B IS TR) 9303 dn A
10K, Sl B i TE 202 5°C 1A 15 i B 24/
i

For large cells and batteries the duration of
exposure to the test temperature extremes should
be at least 12 hours. /X T KL, & mRAKIE H
JECE (R 8] e > 124> /N

N/A

Cells and batteries meet this requirement if there is
no mass loss, no leakage, no venting, no
disassembly, no rupture and no fire and if the open
circuit voltage of each test cell or battery after testing
is not less than 90% of its voltage immediately prior
to this procedure. The requirement relating to
voltage is not applicable to test cells and batteries at
fully discharged states.

[RGB SR ek, LRl TH
M. Toorfil. TomER VLK ToE KL RSB ]
U5 T AR T I BT 8 L R 9 90% . 3
T R 777 T PR SR AN T 6 4 TR0 H I PR R A R
i

No leakage, no venting, no
disassembly, no rupture and no
fire. / LWk LEM. Lo
fifts WL T KIS .

The data see table 1.

! I H A W
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UN38.3

Clause Requirement + Test Result - Remark Verdict

38.3.4.3 |Test T.3: Vibration/#z3) P

Cells and batteries are firmly secured to the
platform of the vibration machine without distorting
the cells in such a manner as to faithfully transmit
the vibration. The vibration shall be a sinusoidal
waveform with a logarithmic sweep between 7 Hz
and 200 Hz and back to 7Hz traversed in 15
minutes. This cycle shall be repeated 12 times for a
total of 3 hours for each of three mutually
perpendicular mounting positions of the cell. One P
of the directions of vibration must be perpendicular
to the terminal face. /#¥ i L 0 2F [E] 22 B AE R BN &
G L. $RAPLLEZBIER, PL7THZHE 1 %2200Hz,
SR IR B BITHZ Y —MEH, — DMERRFE:1570
B OPRE AN AN AR L T 1) BRI 120K, 33
AN He —ANIRB) 7 7] 20 20 ELRE i R AR
[I]8
The logarithmic frequency sweep shall differ for cells
and batteries with a gross mass of not more than 12
kg (cells and small batteries), and for batteries with a
gross mass of more than 12 kg (large batteries). /%7
T B A8 T 1 2k PO FEL S/ Fh )R B
12kg ) LB CR L), R EEAA ]
For cells and small batteries: from 7 Hz a peak
acceleration of 1 gn is maintained until 18 Hz is
reached. The amplitude is then maintained at 0.8
mm (1.6 mm total excursion) and the frequency
increased until a peak acceleration of 8 gn occurs
(approximately 50 Hz). A peak acceleration of 8 gn
is then maintained until the frequency is increased to P
200 Hz. /3 T HUSFIN M, XA WTHZIT
BORRR 1 gn i) R s B2 B B N 18Hz, AR5 KR
MELREFFE0.8mm (e fiFE1.6mm) FH38 hnAn =% B 3 i
KINE L 1L F8gn (F# 21 950Hz), H die KNI B fR
FFE8gN EL 419 i1 $1)200Hz .
For large batteries: from 7 Hz to a peak acceleration
of 1 gn is maintained until 18 Hz is reached. The
amplitude is then maintained at 0.8 mm (1.6 mm
total excursion) and the frequency increased until a
peak acceleration of 2 gn occurs (approximately 25
Hz). A peak acceleration of 2 gn is then maintained
until the frequency is increased N/A
to 200 Hz. /% TR, XFEEMA: M7THZITFIR TR
FRAgN iR B K B FL R N 18Hz, SRR R IR O]
FEFE0.8mm (A (5 1.6mm) 38 i 415 B 3 e A
HRIE L FI2gn (FIR L N25Hz), K5 KN (R RRAE
2gn EL F A i1 $1]200Hz .
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Clause Requirement + Test Result - Remark Verdict

Cells and batteries meet this requirement if there is | No leakage, no venting, no

no leakage, no venting, no disassembly, no rupture |disassembly, no rupture and no
and no fire during the test and after the test and if fire. ! LWk LEMW. o
the open circuit voltage of each test cell or battery | . EpiZipl KT kI %,
directly after testing in its third perpendicular
mounting position is not less than 90% of its voltage | The qata see table 1.
immediately prior to this procedure. The requirement /R W3 . P
relating to voltage is not applicable to test cells and
batteries at fully discharged states./Hi: Al LT &
BOR: RSk, IR CEM. o ok
FUASTCHE KING s v r I 5 6 T % F s A
ST HT T 2% B R 90% o I TG T Ha 1 777 THI ) 22
SRANIE FH T 76 2 T8CR 5 [ B AT L

38.3.4.4 |Test T.4: Shock/hi: P

Test cells shall be secured to the testing machine by
means of a rigid mount which will support all
mounting surfaces of each test cell. Each cell or
battery shall be subjected to a half-sine shock of
peak acceleration of 150 gn and pulse duration of 6
milliseconds. Alternatively, large cells may be
subjected to a half-sine shock of peak acceleration
of 50 gn and pulse duration of 11 milliseconds. Each
cell shall be subjected to three shocks in the positive
direction followed by three shocks in the negative N/A
direction of three mutually perpendicular mounting
positions of the cell or battery for a total of 18
shocks. /PARG [l R FEEE I e A M FE o XA RS
it LAEAE 9 150gn )~ IESZ R sk B i o, ka4
Z:6ms, FAL, KHOIL 2 5N Z 50gn ik
PRI T 1 1ms )2 IE SR By, B ME AL L Z0E
A ELRE T LA PR 22 3 T L A IE T 1 22 % =R
#7, BEERITINGZ =0, MBI 21870
o
Each battery shall be subjected to a half-sine shock
of peak acceleration depending on the mass of the
battery. The pulse duration shall be 6 milliseconds
for small batteries and 11 milliseconds for large
batteries. Each cell or battery is subjected to three
shocks in the positive direction followed by three
shocks in the negative direction of each of three
mutually perpendicular mounting positions of the cell
for a total of 18 shocks. The formulas below are =)
provided to calculate the appropriate minimum peak
accelerations /4™ Lt 248 57 - (R o 3k P4 B ke
R AT, /NI A Bk P RREE I [F] 6ms, R HL i
(KR RF S TR 11ms,  BEANFE S D ATE = AN HAH
e B i 2 BT AL IR DT 4 52 =y, A AE
R =0, Bz 18kt B AL R T
1 2 3R B P g /N e 2
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Clause

Requirement + Test

Result - Remark

Verdict

Battery Minimum peak acceleration Pulse duration

150 g, or result of formula

Acceleration(g )=

Small batteries 6 ms

whichever is smaller

50 gy or result of formula

2 ~
Acceleration(g ) = \“ 30000 |

co ¥ |
\ mass * |

Large batteries 11 ms

whichever is smaller

* Mass is expressed in kilograms

Cells and batteries meet this requirement if there is
no mass loss, no leakage, no venting, no
disassembly, no rupture and no fire and if the open
circuit voltage of each test cell or battery after testing
is not less than 90% of its voltage immediately prior
to this procedure. The requirement relating to
voltage is not applicable to test cells and batteries at
fully discharged states.

[ BUSATHEAT S 20K TORESkR. TWNK. T8
M. ool TORERUL LT KL R it
UG T B AN T I AT B8 LR 190 %
ST SR T F s 77 T ) S SRAN T T 58 A T H S ) RS
ZALLER] 1

No leakage, no venting, no
disassembly, no rupture and no

fire. / LW TLE M. o>
ik WA R TCHE KA.

The data see table 1.

1 A E A W

38.3.4.5

Test T.5: External short circuit/#h&5%5 5

The cell or battery to be tested shall be temperature
stabilized so that its external case temperature
reaches 57+4°C and then the cell or battery shall be
subjected to a short circuit condition with a total
external resistance of less than 0.1 ohm at 57+4°C.
This short circuit condition is continued for at least
one hour after the cell or battery external case
temperature has returned to57+4°C. /{47 IR 53
I RS EAEST +4°C, DUERE M AP RIR A F
57+4°C, SRJERRE G IE GO ]/ T-0. 1 RRARH) A L BEL
| AT R, AR ANRIR R 2I57+4°C L )5
TRFFRLEOIRAS 1/ B

Cells and batteries meet this requirement if their
external temperature does not exceed 170 °C and
there is no disassembly, no rupture and no fire
during the test and within six hours after the test./H
OB ART S 2R AEMINARL AR PR 22 J5 6>/
W, SAREEABLI170°C, FEHTENM. ToiRA
TE KR KA.

No disassembly, no rupture
and no fire during the test and
within six hours after the test./

TEMAR I L DL 2 JE 64N /N
W, JMRIBEARIL170° C,

FH TR TR K
MERE.

The data see table 1.

[ R E S WAL
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Clause Requirement + Test Result - Remark Verdict
38.3.4.6 |Test T.6: Impact/ Crush/#&d/H & P
Test procedure — Impact (applicable to cylindrical Cylindrical cells more than 18
cells greater than or equal t018 mm in diameter) /4% | mm in diameter / E42#8T P

(& & T EARK T BEE T 18mmi AL E HLE) 18mm [T Hts
The sample cell or component cell is to be placed on
a flat smooth surface. A 15.8 mm0.1mm diameter,
at least 6 cm long, or the longest dimension of the
cell, whichever is greater, Type316 stainless steel
bar is to be placed across the centre of the sample.
A 9.1 kg+0.1 kg mass is to be dropped from a height
of 611£2.5 cm at the intersection of the bar and
sample in a controlled manner using a near
frictionless, vertical sliding track or channel with P
minimal drag on the falling mass. The vertical track
or channel used to guide the falling mass shall be
oriented 90 degrees from the horizontal supporting
surface. MHE S IAE — A F3EEDEIE P B ¥ —
HAN15.8 mmt 0.1mm, KEA/NTF6cmit3164
PR RS RE G B S, K i 99.1 kg+0.1
kgl E I M61+2.5 cm i) i FETE 171K i

The test sample is to be impacted with its
longitudinal axis parallel to the flat surface and
perpendicular to the longitudinal axis of the 15.8
mmz0.1mm diameter curved surface lying across
the centre of the test sample. Each sample is to be P
subjected to only a single impact. /452 & 7 1+

dt, NS5 P R TP AT I SRR RE G O
F4£15.8 mm+0. 1mm#% iR MMM HIEE . H—1
FEfh R4z — k.

Test Procedure — Crush (applicable to prismatic, Cylindrical cells not more than

pouch, coin/button cells and cylindrical cells not 18 mm in diameter /B & At

more than 18 mm in diameter). /5t /& CEHTHME | 4gmmpymaw s N/A
TE SR B /A 40 FE R BLAR AN I 1 8mim g [

BRI

A cell or component cell is to be crushed between
two flat surfaces. The crushing is to be gradual with
a speed of approximately 1.5 cm/s at the first point
of contact. The crushing is to be continued until the
first of the three options below is reached. /44 i N/A
TEPIASF I RIS, HFs BNk, 7Es8—A
Befph s B EEKZ281.5emis. B ERREEHT, B
FIHILL R =Ml —

(a) The applied force reaches 13 kN+0.78 kN;

[0 /3355113 kN20.78 kN N/A
(b) The voltage of the cell drops by at least 100 mV; N/A
TR i B FRLU T B 52 /0100mV
(c) The cell is deformed by 50% or more of its
original thickness. /LIt AR T2 1A J5 46 )5 & (1150 % LA N/A
L.
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UN38.3

Clause Requirement + Test Result - Remark Verdict

A prismatic or pouch cell shall be crushed by
applying the force to the widest side. A button/coin
cell shall be crushed by applying the force on its flat
surfaces. For cylindrical cells, the crush force shall
be applied perpendicular to the longitudinal axis. /#%
TR BROR FL AR L M i 58 ) — TRt s o £ 41/ T T
FEES PSR T e o [BIAE TR B A5 A 2 )
77 At

Each test cell or component cell is to be subjected to
one crush only. The test sample shall be observed
for a further 6 h. The test shall be conducted using
test cells or component cells that have not N/A
previously been subjected to other tests./4&F M Al
AHREN, IFHRAEZ— . 45 R A
N E M EE6 /N

Cells and component cells meet this requirement if | No disassembly and no fire.
their external temperature does not exceed 170°C | /4, L& KILG KA.
and there is no disassembly and no fire during the
test and within six hours after this test. /HE5 £ 2 | The data see table 2.
K AEMNRIE L LA Z JG6A N A, ARFRIREEAS |/ IR BE k2.
#Id170°C, JFHIEERICE KGR AL
38.3.4.7 |Test T.7: Overcharge/iS¥7t H P

The charge current shall be twice the manufacturer's
recommended maximum continuous charge current.
Tests are to be conducted at ambient temperature.
The duration of the test shall be 24 hours. The
minimum voltage of the test shall be as follows: /7%
T, DA I 7 B IR e KRR 48 78 F LR
FEM TR, DR 18] 24 /N o R 5t /) L s
e

(a) When the manufacturer's recommended charge
voltage is not more than 18V, the minimum voltage
of the test shall be the lesser of two times the
maximum charge voltage of the battery or 22V. /i P
SR P BRI A8 P R AN 18V, AT ) /)
70 P PR IV A2 13 R R PR R R AR P P PR P A B
Fe22VZ P IBUINE

(b) When the manufacturer's recommended charge
voltage is more than 18V, the minimum voltage of
the test shall be 1.2 times the maximum charge
voltage. /41 SRl i i BAR 1 7 L AL el 18V, ARl N/A
TR B /) 70 FL L 2% A 132 P B R 11 e K7 P P
[11.21%

N/A

There is no disassembly and no fire during the test | No disassembly and no fire.
and within seven days after the test. /fEMIH AT | TG0, ToE KILR KA.

WERET RN, P ATE KILR . =
The data see table 3.
I WA 3.
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Clause Requirement + Test Result - Remark Verdict

38.3.4.8 |Test T.8: Forced discharge/3&a#Iji% f P

Each cell shall be forced discharged at ambient
temperature by connecting it in series with a 12V
D.C. power supply at an initial current equal to the
maximum discharge current specified by the
manufacturer. /fEZEIR T, KA BSIERE 12V
EL YR AT RO, e LR RS AN
WG FEL IR 9 ) 32 R ) e R F LA

The specified discharge current is to be obtained by
connecting a resistive load of the appropriate size
and rating in series with the test cell. Each cell shall
be forced discharged for a time interval (in hours)
equal to its rated capacity divided by the initial test
current (in ampere). /45 € 3§ H, FELAE I AR D AE
UL BRSNS, B fts
F1 52 1 TS PRI T (/DN IR ) A B 25 B B AR UL (%2
5.

There is no disassembly and no fire during the test | No disassembly and no fire.
and within seven days after the test./fE A FIMNK | o FITCE KL R K AE .
FTETRN, ST fAeE KRR P
The data see table 4.
/ s k4
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Tables
Table 1: T.1~T.5 / 1. WAT.A~WAT.5
Test 5:
. . . . . External
Test 1: Altitude simulation Test 2: Thermal test Test 3: Vibration Test 4: Shock Short Circuit
Mass ocv prior ‘{lﬂﬂifﬁ 1: %E*ﬁ‘:*w\ U['Uii’ﬁ 2: /ﬂ%‘lfg"ﬁt% {)”\Uifﬁ 3: Tﬁijj {)['Uiiﬁ 4. ‘{qutT \{muﬁt 5. &I\%B
Sample prior to to test %
o test AR I
Nz)f;iﬁ.m T BT R W Voltage after Voltage after \tlgsltat/\?;tzﬂeer Voltage after Temp.
= oy > % FL Mass loss test/\Voltage Mass loss test/Voltage Mass loss pre-testg Mass loss test/Voltage b= E(°C)
i (g %) % pre-test, RS pre-test, migk | PO | mE pre-test,
(%) I AR (%) BRI o PR (%) oy EEJ_’;L (%) R A AR
BT HELFE (%) R HLE (%) k J(H/J) : WA L (%)

B1# 1517.68 16.688 0.00 100.00 0.02 98.68 0.01 99.94 0.00 100.00 57.3

B2# 1515.94 16.676 0.01 99.98 0.03 98.73 0.01 99.93 0.01 99.97 57.6

B3# 1518.72 16.682 0.00 100.00 0.02 98.76 0.01 99.95 0.01 99.98 57.4

B4# 1514.88 16.678 0.01 99.99 0.02 98.72 0.01 99.94 0.00 100.00 57.7

B5# 1519.86 16.672 0.01 99.98 0.02 98.64 0.01 99.93 0.01 99.98 57.9

B6# 1515.25 16.689 0.00 99.99 0.03 98.69 0.01 99.94 0.00 100.00 57.8

B7# 1517.13 16.683 0.00 100.00 0.02 98.65 0.01 99.95 0.01 99.98 57.2

B8# 1516.48 16.686 0.01 99.97 0.03 98.78 0.01 99.94 0.01 99.99 57.5
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Tables

Table 2: Crush or impact/ %2: ¥ Es#ET

Sa\mtpl) le go. C1# C2# C3# Ca# C5# Co# C7# Cs# Co# C10#
Test&: FE i S
Impact OCYV prior to test(V)
SRE: fih TR T 5% TR 3.826 3.823 3.825 3.828 3.843 3.845 3.842 3.841 3.846 3.847
Temp. IR (°C) 78.3 81.8 83.5 79.1 78.5 82.6 79.3 81.5 82.8 77.6
Table 3: Overcharge / ¥%3: iI7H
Test 7: Sample No. BO# | B10# | B11# | B12# | B13# | B14# | B15# | B16#
Overcharge SRiEEIN]
WR7: | OCV prior to test(V)
%o N 16.683 | 16.679 | 16.685 | 16.688 | 16.668 | 16.673 16.662 16.666
Table 4: Forced discharge / &4: 5&iH|BH
Sqmjﬂﬁ ’;l.o' C11# C12# C13# C14# C15# C16# C17# C18# C19# C20#
REIR]
Test 8: OCYV prior to test(V)
Forced I35 B T 1% P T 2.918 2.916 2.913 2.921 2.919 2.916 2.924 2.916 2.925 2.915
discharge Samole No
WX8: N £é~ o C21# C22# C23# C24# C25# C26# C27# C28# C29# C30#
]k E REIR]
OCV prior to test(V) 2.889 2.886 2.883 2.886 2.884 2.885 2.886 2.887 2.885 2.888
DT 2% ' ' ' ' ' ' ' ' ' '
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Photo Documentation & H

Fig. 1 — Front view of Power Bank
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14.4V 290Wh, D-tap 11-16.8V
28.8V 290Wh, D-tap Reg. 16V
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Lithium-ion Battery Pack

SWIT Electronics Co., Ltd.

Fig. 2 — Back view of Power Bank
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Fig. 3 — Front view of Cell
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Fig. 4 —Sample nameplate
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Lithium-ion Battery Pack
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-—-End of Test Report---
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